
DOWNEY BRAND LLP
MELISSA A. THORME (SBN 151278)
621 Capitol Mall, 18th Floor
Sacramento, CA 95814-4686
Telephone: (916) 520-5376
Facsimile: (916) 520-5776

Attorneys for Petitioner

BEFORE THE

4
ifiectived

11)M JAN 2013 w
s) Offiu,' of the al,

r,
,c4,9_, thief

of
cr

\-fbeZtzOZ6'

CALIFORNIA STATE WATER RESOURCES CONTROL BOARD

In the Matter of the City of Tracy's Petition for)
Review of Action and Failure to Act by the )

California Regional Water Quality Control )

Board, Central Valley Region, in Adopting )

Order No. R5-2012-0115, NPDES Permit and )
Waste Discharge Requirements for the City of )
Tracy

PETITION FOR REVIEW;
PRELIMINARY POINTS AND
AUTHORITIES IN SUPPORT OF
PETITION (WATER CODE
[...]
(J) Change the total residual chlorine limits back to those required in the previous permit.

26
CITY OF TRACY'S PETITION FOR REVIEW



(K) Remove the Total Dissolved Solids (TDS) limit, or change the TDS limit back to an

interim limit. instead of a final effluent limitation imposed without adequate

justification.

(L) Remove the limits for diazinon, chlorpyrifos, and methylmercury because either no

data exists to do a reasonable potential analysis., and/or there was no reasonable

potential based on the available data.

(M) Remove the interim mercury mass limit, or change the limit back to that imposed in

the previous permit since the Permit failed to provide an adequate reason/justification

for the change in the limit.

(N) Remove or modify problematic compliance determination language that finds

"violations" without adequate due process.

(0) Remove or more adequately justify the new Appendix J requiring dioxin and furan

sampling under Water Code sections 13267(b)(1) or 13225(c).

(P) Make the other clarifying changes requested in the comment letters or at the hearing,

including changing the term "Discharger" to "Permittee."

7. A STATEMENT OF POINTS AND AUTHORITIES IN SUPPORT OF LEGAL
ISSUES RAISED IN THE PETITION:

The City's preliminary statement of points and authorities are set forth in Section 4 above.

The City may supplement this statement, if the petition is removed from abeyance, and upon

receipt and review of the full record.

In Section 4, the City asserts that provisions of Order No. R5-2012-0115 are inconsistent

with the law and otherwise inappropriate for various reasons, including: failure to comply with the

Porter-Cologne Water Quality Control Act (Cal. Water Code, section 13000 et seq.); failure to

comply with the Administrative Procedures Act (APA, Cal. Gov't Code, section 11340 et seq.);

inconsistency with the Water Quality Control Plan, Central Valley Region (Basin Plan) and the

State Implementation Policy; inconsistency with the Clean Water Act (33 U.S.C. § 1251 et seq.)

and its implementing regulations (40 C.F.R. Parts 122, 123, 130, 131 and 133); inconsistency with

USEPA guidance (e.g., USEPA's Water Quality Standards Handbook (1993, 2" edition) and

27
CITY OF TRACY'S PETITION FOR REVIEW



1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

USEPA's September 2010 NPDES Permit Writer's Manual); absence of findings supporting the

provisions of the Permit; Regional Board findings included in the Permit (or the Response to

Comments) that are not supported by the evidence; and other grounds that may be or have been

asserted by the City.

8. A STATEMENT THAT THE PETITION HAS BEEN SENT TO THE REGIONAL
BOARD AND TO THE DISCHARGER:

A true and correct copy of this Petition was mailed by First Class mail on January 4. 2013

to the Central Valley Regional Water Board at the following address:

Central Valley Regional Water Quality Control Board
11020 Sun Center Drive, Suite #200
Rancho Cordova, CA 95670-6114

9. A STATEMENT THAT THE SUBSTANTIVE ISSUES OR OBJECTIONS RAISED
IN THE PETITION WERE RAISED BEFORE THE REGIONAL BOARD, OR AN
EXPLANATION WHY NOT.

The substantive factual and legal issues and objections set forth in this Petition were

presented to the Regional Board either before. during, or after the Permit adoption hearing on this

matter. However, some issues and citations related to the final findings made in and the evidence

relied upon in the Regional Board's final Permit were not raised or included until after the Permit

was finally issued.

10. REQUEST FOR PETITION TO BE HELD IN ABEYANCE

The City respectfully requests that its Petition for Review be held in abeyance for two (2)

years.

DATED: January 4. 2013

12' )55.I

DOWNEY BRAND LLP

By:
Melissa A. Thorme

Special Counsel for the City of Tracy

28
CITY OF TRACY'S PETITION FOR REVIEW



EXHIBIT A



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

CENTRAL VALLEY REGION
11020 Sun Center Drive, #200 Rancho Cordova, California 95670-6114

Phone (916) 464-3291 Fax (916) 464-4645
http://www.waterboards.ca.gov/centralvalley

ORDER R5-2012-0115
NPDES NO. CA0079154

WASTE DISCHARGE REQUIREMENTS FOR THE
CITY OF TRACY

TRACY WASTEWATER TREATMENT PLANT
SAN JOAQUIN COUNTY

The following Discharger is subject to waste discharge requirements as set forth in this Order:

Table 1. Discharger Information
Discharger City of Tracy
Name of Facility Tracy Wastewater Treatment Plant

Facility Address
3900 Holly Drive
Tracy, CA 95304
San Joaquin County

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified
this discharge as a major discharge.

The discharge by the City of Tracy from the discharge points identified below is subject to
waste discharge requirements as set forth in this Order:

Table 2. Discharge Location
Discharge

Point
Effluent

Description
Discharge Point

Latitude
Discharge Point

Longitude
Receiving

Water
001 Treated Wastewater 37° 48' 19" N 121° 24' 07" W Old River
002* Treated Wastewater 37° 48' 20" N 121° 24' 15" W Old River

*Future outfall proposed as part of Facility expansion, anticipated 2015.

Table 3. Administrative Information
This Order was adopted by the Regional Water Quality Control Board on: 7 December 2012
This Order shall become effective on: 26 January 2013
This Order shall expire on: 1 December 2017
The Discharger shall file a Report of Waste Discharge in accordance with title
23, California Code of Regulations, as application for issuance of new waste
discharge requirements no later than:

3 June 2017

I, PAMELA C. CREEDON, Executive Officer, do hereby certify that this Order with all
attachments is a full, true, and correct copy of an Order adopted by the California Regional Water
Quality Control Board, Central Valley Region, on 7 December 2012.

ORIGINAL SIGNED BY

PAMELA C. CREEDON, Executive Officer



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

Table of Contents

I. Facility Information 3

II. Findings 3

III. Discharge Prohibitions 12

IV. Effluent Limitations and Discharge Specifications 12

A. Effluent Limitations Discharge Point No. 001 and Discharge Point No. 002 12

B. Land Discharge Specifications Set forth in WDR Order No. R5-2007-0038 15

C. Reclamation Specifications Not Applicable 15

V. Receiving Water Limitations 15

A. Surface Water Limitations 15

B. Groundwater Limitations (Set forth in WDR Order No. R5-2007-0038) 17

VI. Provisions 17

A. Standard Provisions 17

B. Monitoring and Reporting Program Requirements 22

C. Special Provisions 22

1. Reopener Provisions 22

2. Special Studies, Technical Reports and Additional Monitoring Requirements 23

3. Best Management Practices and Pollution Prevention 25

4. Construction, Operation and Maintenance Specifications 27

5. Special Provisions for Municipal Facilities (POTWs Only) 27

6. Other Special Provisions 29

7. Compliance Schedules 31

VII. Compliance Determination 32

List of Tables

Table 1. Discharger Information 1

Table 2. Discharge Location 1

Table 3. Administrative Information 1

Table 4. Facility Information 3

Table 5. Basin Plan Beneficial Uses 6

Table 6. Effluent Limitations 12

List of Attachments

Attachment A Definitions A-1

Attachment B Map B-1

Attachment C Flow Schematic B-1

Attachment D Standard Provisions D-1

Attachment E Monitoring and Reporting Program E-1

Attachment F Fact Sheet F-1

Attachment G Summary of Reasonable Potential Analysis G-1

Attachment H Calculation of WQBELs H-1

Attachment I Effluent and Receiving Water Characterization Study 1-1

Attachment J Dioxin and Furan Sampling J-1

Limitations and Discharge Requirements 2



CITY OF TRACY
TRACY WASTEWATER TREATMENT PLANT

I. FACILITY INFORMATION

ORDER R5-2012-0115
NPDES NO. CA0079154

The following Discharger is subject to waste discharge requirements as set forth in this
Order:

Table 4. Facility Information
Discharger City of Tracy
Name of Facility Tracy Wastewater Treatment Plant

Facility Address
3900 Holly Drive
Tracy, CA 95304
San Joaquin County

Facility Contact, Title, and Phone Mr. Steve Bayley, Deputy Director of Public Works (209) 831-4434
Mailing Address SAME
Type of Facility Publicly Owned Treatment Works
Facility Design Flow 10.8 million gallons per day (mgd) (with expansion to 16 mgd)

II. FINDINGS

The California Regional Water Quality Control Board, Central Valley Region (hereinafter
Central Valley Water Board), finds:

A. Background. The City of Tracy (hereinafter Discharger) was authorized to discharge
pursuant to Order R5-2007-0036-01 and National Pollutant Discharge Elimination
System (NPDES) Permit No. CA0079154. The Discharger submitted a Report of Waste
Discharge (ROWD), dated 3 November 2011, and applied for a NPDES permit renewal
to discharge up to 16 million gallons per day (mgd) of tertiary treated wastewater from
the Tracy Wastewater Treatment Plant (hereinafter Facility) to the Old River, within the
Sacramento- San Joaquin Delta, a water of the United States. On 17 November 2011,
the Discharger was notified their application was incomplete and a letter was sent
requesting supplemental information. Subsequently, on 5 March 2012, the City of Tracy
submitted a modified ROWD and the application was deemed complete.

For the purposes of this Order, references to the "discharger" or "permittee" in applicable
federal and state laws, regulations, plans, or policy are held to be equivalent to
references to the Discharger herein.

B. Facility Description. The Discharger owns and operates a wastewater collection,
treatment, and disposal system. The treatment system consists of a main treatment
facility and an industrial pretreatment facility. The main treatment facility consists of raw
influent bar screening, primary sedimentation, flow equalization, biological nutrient
removal, secondary sedimentation, tertiary filtration, chlorination, dechlorination, and
post aeration. Biosolids are thickened by dissolved air flotation, anaerobically digested,
and dewatered in impermeable drying beds. The dried biosolids are hauled off-site for
land application or for disposal in a landfill. The industrial pretreatment facility consists
of four unlined industrial ponds. In addition, Leprino Foods Company (Leprino), a local
cheese manufacturer, leases two aerated lagoons and one unlined oxidation pond from
the Discharger for pretreatment of its industrial food processing wastewater. Per an

Limitations and Discharge Requirements 3



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

industrial pretreatment permit, the Discharger accepts pretreated industrial food
processing wastewater from Leprino. The industrial wastewater and other process
water from the main facility are stored in the unlined industrial ponds and returned to the
primary sedimentation basins of the main facility. Wastewater is discharged from
Discharge Point No. 001 (see table on cover page) to Old River, a water of the United
States and part of the Sacramento-San Joaquin Delta (Delta). Attachment B (Figure B-
1) provides a topographic map describing the location of the Facility. Attachment C
(Figures C-1 and C-2) provides wastewater flow schematics for the Facility.

This Order only regulates the surface water discharge to Old River. Separate Waste
Discharge Requirements (WDR) Order R5-2007-0038 regulates discharges to land at
the Facility.

The Discharger is upgrading the Facility to improve treatment and expand capacity. The
treatment system capacity will be expanded to 16 mgd through a four-phase expansion.
Phase 1 was completed in August 2008, which increased the treatment capacity from 9
mgd to 10.8 mgd and included nitrification, denitrification and tertiary filtration. The
proposed Phase 2 improvements will be completed during the term of this Order and will
include construction of a second outfall near the existing outfall and paving of additional
sludge drying beds. A detailed description of the planned changes are discussed in
Attachment F, Section II.E.

C. Legal Authorities. This Order is issued pursuant to section 402 of the Clean Water Act
(CWA) and implementing regulations adopted by USEPA and chapter 5.5, division 7 of
the California Water Code (Water Code; commencing with section 13370). It shall serve
as a NPDES permit for point source discharges from this facility to surface waters. This
Order also serves as Waste Discharge Requirements (WDRs) pursuant to article 4,
chapter 4, division 7 of the Water Code (commencing with section 13260).

D. Background and Rationale for Requirements. The Central Valley Water Board
developed the requirements in this Order based on information submitted as part of the
application, through monitoring and reporting programs, and other available information.
The Fact Sheet (Attachment F), which contains background information and rationale for
Order requirements, is hereby incorporated into this Order and constitutes part of the
Findings for this Order. Attachments A through E and G through J are also incorporated
into this Order.

E. California Environmental Quality Act (CEQA). Under Water Code section 13389, this
action to adopt an NPDES permit is exempt from the provisions of CEQA, Public
Resources Code sections 21100-21177.

F. Technology-based Effluent Limitations. Section 301(b) of the CWA and
implementing USEPA permit regulations at section 122.44, title 40 of the Code of
Federal Regulations (40 CFR 122.44), require that permits include conditions meeting
applicable technology-based requirements at a minimum, and any more stringent
effluent limitations necessary to meet applicable water quality standards. The discharge
authorized by this Order must meet minimum federal technology-based requirements

Limitations and Discharge Requirements 4



CITY OF TRACY ORDER R5-2012-0115
TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

based on Secondary Treatment Standards at 40 CFR Part 133. A detailed discussion of
the technology-based effluent limitations development is included in the Fact Sheet.

G. Water Quality-based Effluent Limitations (WQBELs). Section 301(b) of the CWA
and 40 CFR 122.44(d) require that permits include limitations more stringent than
applicable federal technology-based requirements where necessary to achieve
applicable water quality standards. This Order contains requirements, expressed as
technology equivalence requirements, which are necessary to achieve water quality
standards. The Central Valley Water Board has considered the factors listed in Water
Code section 13241 in establishing these requirements. The rationale for these
requirements, which consist of tertiary treatment or equivalent requirements, is
discussed in the Fact Sheet.

40 CFR 122.44(d)(1)(i) mandates that permits include effluent limitations for all
pollutants that are or may be discharged at levels that have the reasonable potential to
cause or contribute to an exceedance of a water quality standard, including numeric and
narrative objectives within a standard. Where reasonable potential has been
established for a pollutant, but there is no numeric criterion or objective for the pollutant,
WQBELs must be established using: (1) USEPA criteria guidance under CWA section
304(a), supplemented where necessary by other relevant information; (2) an indicator
parameter for the pollutant of concern; or (3) a calculated numeric water quality criterion,
such as a proposed state criterion or policy interpreting the state's narrative criterion,
supplemented with other relevant information, as provided in 40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plans. The Central Valley Water Board adopted a Water
Quality Control Plan, Fourth Edition (Revised October 2011), for the Sacramento and
San Joaquin River Basins (hereinafter Basin Plan) that designates beneficial uses in
Section II, establishes water quality objectives, and contains implementation programs
and policies to achieve those objectives for all waters addressed through the plan.
[...]
the frequency of these activities at each user; and

ii. The conclusions or results from the inspection or sampling of each
industrial user.

iii. A summary of the compliance and enforcement activities during the past
year. The summary shall include the names and addresses of the
industrial users affected by the following actions:

iv. Warning letters or notices of violation regarding the industrial users'
apparent noncompliance with federal categorical standards or local
discharge limitations. For each industrial user, identify whether the
apparent violation concerned the federal categorical standards or local
discharge limitations.

v. Administrative orders regarding the industrial users noncompliance with
federal categorical standards or local discharge limitations. For each
industrial user, identify whether the violation concerned the federal
categorical standards or local discharge limitations.

vi. Civil actions regarding the industrial users' noncompliance with federal

user, identify whether the violation concerned the federal categorical
standards or local discharge limitations.

vii. Criminal actions regarding the industrial users noncompliance with federal
categorical standards or local discharge limitations. For each industrial
user, identify whether the violation concerned the federal categorical
standards or local discharge limitations.

viii. Assessment of monetary penalties. For each industrial user identify the
amount of the penalties.

ix. Restriction of flow to the POTW.

x. Disconnection from discharge to the POTW.

xi. A description of any significant changes in operating the pretreatment
program which differ from the information in the Discharger's approved
Pretreatment Program including, but not limited to, changes concerning:
the program's administrative structure, local industrial discharge
limitations, monitoring program or monitoring frequencies, legal authority
or enforcement policy, funding mechanisms, resource requirements, or
staffing levels.

xii. A summary of the annual pretreatment budget, including the cost of
pretreatment program functions and equipment purchases.

Attachment E Monitoring And Reporting Program E-23



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

Duplicate signed copies of these Pretreatment Program reports shall be submitted
to the Central Valley Water Board and the:

State Water Resources Control Board
Division of Water Quality
1001 I Street or P.O. Box 100
Sacramento, CA 95812

and the

Regional Administrator
U.S. Environmental Protection Agency WTR-5
75 Hawthorne Street
San Francisco, CA 94105

Attachment E Monitoring And Reporting Program E-24



CITY OF TRACY ORDER R5-2012-0115
TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

ATTACHMENT F FACT SHEET

Table of Contents

I. Permit Information F-3
II. Facility Description F-4

A. Description of Wastewater and Biosolids Treatment or Controls F-4
B. Discharge Points and Receiving Waters F-5
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data F-6
D. Compliance Summary F-7
E. Planned Changes F-7

III. Applicable Plans, Policies, and Regulations F-8
A. Legal Authorities F-8
B. California Environmental Quality Act (CEQA) F-8
C. State and Federal Regulations, Policies, and Plans F-8
D. Impaired Water Bodies on CWA 303(d) List F-13
E. Other Plans, Policies and Regulations F-14

IV. Rationale For Effluent Limitations and Discharge Specifications F-14
A. Discharge Prohibitions F-16
B. Technology-Based Effluent Limitations F-16

1. Scope and Authority F-16
2. Applicable Technology-Based Effluent Limitations F-17

C. Water Quality-Based Effluent Limitations (WQBELs) F-18
1. Scope and Authority F-18
2. Applicable Beneficial Uses and Water Quality Criteria and Objectives F-19
3. Determining the Need for WQBELS F-45
4. WQBEL Calculations F-77
5. Whole Effluent Toxicity (WET) F-79

D. Final Effluent Limitations F-82
E. Interim Effluent Limitations F-89
F. Land Discharge Specifications (see Order R5-2007-0038) F-91
G. Reclamation Specifications (Not Applicable) F-91

V. Rationale for Receiving Water Limitations F-91
A. Surface Water F-92
B. Groundwater. (Set forth in Order R5-2007-0038) F-92

VI. Rationale for Monitoring and Reporting Requirements F-92
A. Influent Monitoring F-92
B. Effluent Monitoring F-93
C. Whole Effluent Toxicity Testing Requirements F-94
D. Receiving Water Monitoring F-95
E. Other Monitoring Requirements F-95

VII. Rationale for Provisions F-95
A. Standard Provisions F-95
B. Special Provisions F-96

1. Reopener Provisions F-96
2. Special Studies and Additional Monitoring Requirements F-97

Attachment F Fact Sheet F-1



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

3. Best Management Practices and Pollution Prevention F-101
4. Construction, Operation, and Maintenance Specifications F-106
5. Special Provisions for Municipal Facilities (POTWs Only) F-106
6. Other Special Provisions F-107
7. Compliance Schedules F-107

VIII. Public Participation F-110

A. Notification of Interested Parties F-110

B. Written Comments F-110
C. Public Hearing F-110
D. Waste Discharge Requirements Petitions F-111

E. Information and Copying F-111

F. Register of Interested Persons F-111

G. Additional Information F-111

Table F-1.
Table F-2.
Table F-3a.
Table F-3b.
Table F-4.
Table F-5.
Table F-6.
Table F-7.
Table F-7a.
Table F-8.
Table F-8a.
Table F-9.
Table F-10.
Table F-11.
Table F-12.
Table F-13.
Table F-14.
Table F-15.
Table F-16.

List of Tables

Facility Information F-3
Historic Effluent Limitations and Monitoring Data F-6
303 (d) List for Old River F-13
303 (d) List for the Sacramento-San Joaquin Delta Waterways F-13
Summary of Technology-based Effluent Limitations F-18
Basin Plan Beneficial Uses F-20
Maximum Rolling 30-Day Average Effluent Volume Fractions (% Effluent) F-30
Zinc ECA Evaluation F-38
Copper ECA Evaluation F-39
Cadmium ECA Evaluation F-41

Lead ECA Evaluation F-42
Summary of ECA Evaluations for CTR Hardness-dependent Metals F-43
Lead Receiving Water CTR Criteria Comparison F-47
Salinity Water Quality Criteria/Objectives F-73
Summary of Water Quality-Based Effluent Limitations F-78
Whole Effluent Chronic Toxicity Testing Results F-81

Determination of Assimilative Capacity for CDBM and DCBM F-85
Summary of Final Effluent Limitations F-88
Interim Effluent Limitation Calculation Summary F-91

Attachment F Fact Sheet F-2



CITY OF TRACY ORDER R5-2012-0115
TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

ATTACHMENT F FACT SHEET

As described in the Findings in section II of this Order, this Fact Sheet includes the legal
requirements and technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of
discharge requirements for Dischargers in California. Only those sections or subsections of
this Order that are specifically identified as not applicable" have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as "not
applicable" are fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Facility.

Table F-1. Facility Information
WDID 5B390108001

Discharger City of Tracy
Name of Facility Tracy Wastewater Treatment Plant

Facility Address
3900 Holly Drive

Tracy, CA 95304

San Joaquin County
Facility Contact, Title and
Phone Mr. Steve Bayley, Deputy Director of Public Works (209) 831-4434

Authorized Person to Sign
and Submit Reports Mr. Steven Bayley, Deputy Director of Public Works

Mailing Address SAME
Billing Address SAME

Type of Facility POTW

Major or Minor Facility Major
Threat to Water Quality Category 1
Complexity Category A
Pretreatment Program Y

Reclamation Requirements Not Applicable
Facility Permitted Flow 10.8 mgd(1)

Facility Design Flow 10.8 mgd(1)

Watershed Sacramento-San Joaquin Delta
Receiving Water Old River
Receiving Water Type Sacramento-San Joaquin Delta

Upon compliance with Special Provisions VI.C.7.d., the permitted flow may increase to 16 mgd.

Attachment F Fact Sheet F-3



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

A. The City of Tracy (hereinafter Discharger) is the owner and operator of the Tracy
Wastewater Treatment Plant (hereinafter Facility), a Publicly-Owned Domestic
Wastewater Treatment Works.

For the purposes of this Order, references to the "discharger" or "permittee" in
applicable federal and state laws, regulations, plans, or policy are held to be
equivalent to references to the Discharger herein.

B. The Facility discharges wastewater to Old River, a water of the United States, and
was previously regulated by Order R5-2007-0036-01, which was adopted on
4 May 2007, and amended by Order R5-2011-0012 on 3 February 2011and expired
on 1 May 2012. The terms and conditions of Order R5-2007-0036-01 were
automatically continued and remained in effect until new Waste Discharge
Requirements (WDRs) and National Pollutant Discharge Elimination System (NPDES)
permit are adopted pursuant to this Order.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its WDRs and NPDES permit on 3 November 2011. Supplemental
information was requested on 17 November 2011 and received on 24 January 2012
and 5 March 2012. A site visit was conducted on 16 July 2012, to observe operations
and collect additional data to develop permit limitations and conditions.

D. This Order regulates the discharge of treated municipal wastewater from the Facility to
Old River. As discussed above, as part of its treatment train the Discharger utilizes
unlined industrial ponds, unlined sludge drying beds, and unlined sludge storage
basins, which discharge wastes to groundwater. Waste Discharge Requirements
Order R5-2007-0038 has been developed to regulate the incidental land discharges
from these treatment facilities, in order to protect groundwater.

II. FACILITY DESCRIPTION

The Discharger provides sewerage service for the City of Tracy and serves a population
of approximately 83,000. The design daily average flow capacity of the Facility is
currently 10.8 million gallons per day (mgd).

A. Description of Wastewater and Biosolids Treatment or Controls

1. The Facility treats primarily domestic wastewater collected via the City of Tracy's
wastewater collection system. The wastewater treatment plant also accepts
industrial food processing wastewater from Leprino through a segregated industrial
wastewater pipeline. The industrial food processing wastewater is pretreated in
separate treatment facilities, which are located at the Facility, and introduced into the
main treatment plant for final treatment and disposal, as discussed in more detail in
Section II.A.3., below.

2. The Discharger provides wastewater treatment and disposal services for residences,
businesses, and industries within the Tracy area. The Facility was originally
constructed in 1930 and has experienced four major expansions. The most recent

Attachment F Fact Sheet F-4



CITY OF TRACY ORDER R5-2012-0115
TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

expansion was completed in August 2008, which increased the treatment capacity
from 9 mgd to 10.8 mgd and included nitrification, denitrification and tertiary filtration.
Additional improvements will be completed during the term of this Order and will
include construction of a second outfall near the existing outfall and paving of
additional sludge drying beds.

3. The Facility is composed of a main treatment facility and an industrial facility. The
main treatment facility consists of raw influent bar screening, primary sedimentation,
flow equalization, biological nutrient removal, secondary sedimentation, tertiary
filtration, chlorination, dechlorination and post-aeration. Biosolids are thickened by
dissolved air flotation, anaerobically digested, and dewatered in impermeable drying
beds. The dried biosolids are hauled off-site for land application or disposed in a
landfill.

The Discharger's industrial facility consists of four unlined industrial ponds
(approximately 52 acres). In addition, Leprino, a local cheese manufacturer, leases
two lined aerated lagoons and one 8-acre unlined oxidation pond from the
Discharger for preliminary treatment of its industrial food processing wastewater and
discharges to the Facility under an industrial pretreatment permit issued by the
Discharger. Leprino transports its industrial wastewater to the Facility via a
segregated industrial waste line. Leprino employees operate and maintain the
industrial wastewater pipeline and leased pretreatment units. Leprino's industrial
pretreatment program permit allows for a discharge of up to 850,000 gallons per day
of industrial food-processing wastewater. Compliance with Leprino's industrial
pretreatment permit is measured prior to discharge to Pond 1 (see Attachment C,
Figure C-2). Leprino's industrial wastewater and process water from the main
treatment plant are stored in the unlined industrial ponds and introduced into the
primary sedimentation basins of the main treatment facility for treatment and
disposal.

4. This Order only regulates the surface water discharge to Old River. Separate Waste
Discharge Requirements (WDR) Order R5-2007-0038 regulates discharges to land
at the Facility.

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 21, T2S, R5E, MDB&M, as shown in
Attachment B (Figure B), a part of this Order.

2. Treated municipal wastewater is discharged at Discharge Point No. 001, located
3.5-miles north of the Facility, through a 72-foot diffuser that includes ten 8-inch
diameter risers spaced 8 feet on center. Discharge point 001 is located at Old
River near the junction of Paradise Cut, Tom Paine Slough, Salmon Slough, and
Sugar Cut Slough at a point Latitude 37°, 48', 17" N and longitude 121°, 24', 03"
W. In order to increase discharge capacity, the Discharger is planning to construct
a second outfall, Discharge Point 002, approximately 800 feet west of Discharge
Point 001. Discharge Point 002 will be located at a point Latitude 37°, 48', 19" N

Attachment F Fact Sheet F-5



CITY OF TRACY ORDER R5-2012-0115

TRACY WASTEWATER TREATMENT PLANT NPDES NO. CA0079154

and longitude 121°, 24', 13" W and will utilize a 77-foot diffuser that includes twelve
8-inch diameter risers spaced 7 feet on center. Both outfalls will be utilized to
discharge treated effluent.

3. Old River, in the vicinity of the discharge, is tidally influenced. River flow moves
upstream during the incoming or flood tide, while downstream flows occur during
the outgoing or ebb tide. Multiple dosing of the receiving water with effluent may
occur as the tide moves the water column upstream and downstream past the
outfall. Upstream San Joaquin River releases, tidal influences, the South Delta
Temporary Barriers Program, and State Water Project and Central Valley Project
pumping at Clifton Court Forebay affect the amount of flow in Old River. A more
detailed discussion of Old River hydrodynamics and dilution is provided in
Attachment F, Section IV.C.c.2.c.ii.

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

Effluent limitations and Discharge Specifications contained in Order R5- 2007 -0036-
001 for discharges from Discharge Point No. 001 (Monitoring Location EFF-001) and
representative monitoring data from the term of Order R5-2007-0036-01 are as
follows:

Table F-2. Historic Effluent Limitations and Monitoring Data

Parameter Units

Effluent Limitation
Monitoring Data

(August 2008(11 To December 2011)

Average
Monthly

Average
Weekly

Maximum
Daily

Highest
Average
Monthly

Discharge

Highest
Average
Weekly

Discharge

Highest
Daily

Discharge

Aluminum (Total
Recoverable)

pg/L 462 (Annual
200

Average)
755 310

21 (Annua l
Average)(2)

310

Ammonia (as